

Test Report No.: 测试报告编号:	50212951 001R1	Order No.: 订单编号:	174097298	Page 1 of 4 页码 1 of 4
Client Reference No.: 客户参考编号:	N/A	Order date: 订单日期:	28.12.2018	
Client: 客户:	Foshan Dragon Stage Equipment Co., Ltd No. 3-2 Hengsan Road, Xiayi Industrial Zone, Heshun, Lishui Town, Nanhai District, Foshan City Guangdong P.R. China 佛山市创笙舞台设备有限公司 广东省佛山市南海区和顺镇夏西工业区横三路3号之二			
Test item: 测试样品:	Aluminium stage 1.22*1.22m 铝合金舞台 1.22*1.22 米			
Identification/Type No.: 产品识别 型号:	MS1A			
Order content: 订单内容:	Test report 测试报告			
Test specification: 测试规范:	Loading test (according to client's requirement) 承重测试 (根据客户要求)			
Date of receipt: 收样日期:	22.03.2019	<p>详细图片请参考本报告的第四页及其附页</p> <p><i>Detailed photo documentation page 4 and / or appendix to this report</i></p>		
Test sample No.: 样品编号:	174097298 001			
Testing period: 测试周期:	22.03.2019 – 23.03.2019			
Place of testing: 测试地点:	Client Factory 客户工厂			
Testing laboratory: 测试实验室:	TÜV Rheinland (Guangdong) Ltd. 莱茵技术 (广东) 有限公司			
Test result*: 测试实验室:	Pass 合格			
tested by / 测试:	reviewed by / 审核:			
30.06.2020	George Li / 工程师 Engineer	30.06.2020	Kevin Xie / 审核人 Reviewer	
Date 日期	Name / Position 姓名 / 职位	Signature 签名	Date 日期	Name / Position 姓名 / 职位
				Signature 签名
Other / 其他: According to client's request, only the company name & address of report holder are changed in this report, and all the content recorded in the captioned report 50212951 001 is cancelled and now superseded by 50212951 001R1 . 根据客户的要求, 此报告中仅更改了报告持有人的公司名称和地址, 报告 50212951 001 中记录的所有内容均被取消, 并由 50212951 001R1 取代。				
Condition of the test item at delivery : 接收时样品的状况:		Test item complete and undamaged 样品完整无损坏		
<p>*Legend: 1 = very good 2 = good 3 = satisfactory 4 = sufficient 5 = poor P(ass) = passed a.m. test specification(s) F(ail) = failed a.m. test specification(s) N/A = not applicable N/T = not tested</p> <p>注明: 1 = 很好 2 = 好 3 = 满意 4 = 通过 5 = 不通过 P(ass) = 通过上述测试规范 F(ail) = 不通过上述测试规范 N/A = 不适用 N/T = 未测试</p>				
<p>This test report only relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark. 测试结果只对应提交的样品。未经测试中心许可, 这个测试报告是不得重复提取, 此测试报告无权进行任何类似产品的安全标志</p>				

Test Report No.: 50212951 001R1
测试报告编号:

Page 2 of 4
页码 2 of 4

List of used test equipment
所用设备清单

Test equipment 设备名	Equipment No. / ID-No. 设备型号 / 编号	Next calibration 下次校验日期
------------------------------	--------------------------------------------	-----------------------------------

List of used test equipment could be traceable and provided separately upon request
使用的试验设备清单可追溯，按要求可以单独提供。

Test Report No.: 50212951 001R1
测试报告编号:

Page 3 of 4
页码 3 of 4

Clause 条款	Loading test (according to client's requirement) 承重测试 (根据客户要求)	Measuring results - Remarks 测试结果 - 注释	Evaluation 评判
	Requirements - Tests / 要求 - 测试		

Samples description: Aluminum Stage
样品: 铝合金舞台

Model 型号	MS1A
Area 尺寸	1220mm x 1220mm
Height 高度	800mm (Adjustable) (可调节)

Distributed load test:
均匀承重测试:

Client's requirement:

Check the sample's damage under specified loads after 10 minutes. The ways in which the load applied are distributed placed on the product respectively.

按照客户要求:

测试负载均匀地分布在测试样品上, 在规定的负载下保持 10 分钟, 测试后检查样品是否损坏。

Test method:

After installation, a total weight is distributed uniformly over the whole surface of the platform at the highest position. Deformation and stability of the platform under the load are visually evaluated.

测试方法:

安装测试平台后, 把测试平台调节到最高位置, 负重均匀地分布在平台表面, 观察测试平台的稳定性和变形量。

Test result:

测试结果:

Model 型号	Distributed load(kg) 总负重	Deflection(mm) 变形量
MS1A	1200	4

Test Report No.: 50212951 001R1

Page 4 of 4

测试报告编号:

页码 4 of 4

Clause	Loading test (according to client's requirement) 承重测试 (根据客户要求)	Measuring results - Remarks	Evaluation
条款	Requirements - Tests / 要求 - 测试	测试结果 - 注释	评判

Product photo:



MS1A



In testing(MS1A)

测试中

*** End of test report ***